
 

 1 



 

 2 

System Size Charts 
 

These Size Charts are standard guidelines and do not reflect all pool sizes, 

configurations, special features, etc. If you are not sure if a pool can be 

covered, or if it is larger than the Size Charts below, donôt guess or assume 

it cannot be covered...let our experts help you! 

 

For ANY questions or help 

Please call 800-369-5152   



 

 3 

Table of Contents 

  Infinity 4000Ê  Mechanism Assembly (2014) (IM2010-L-GLD)ééééééééééééééé..... 4 

  Infinity 4000Ê - Motor End Assembly (2014) (#IN2010-L-GLD)éééééééééééééééé.. 6 

  Infinity 4000Ê XL Mechanism (IM3010-L)..ééééééééééééééééééééééé..... 8 

  Mini InfinityÊ Mechanism (MI2012)............................................................................................................... 10 

  PowerTrakÊ Mechanism (#PT2200)é..éééééééééééééééééééééééééé.. 12 

  ManualTrakÊ Mechanism (MT1000)..ééééééééééééééééééééééééééé 14 

  Baldor Drive Motor (IN1000)ééééééééééééééééééééééééééééééé. 16 

  Stainless Steel End Casting (DS5000)éééééééééééééééééééééééééééé 17 

  Universal Double Dog Assembly (DS2000)ééééééééééééééééééééééééé... 18 

  Vinyl Bench Assembly éééééééééééééééééééééééééééééééééé 19 

  Top Track Slider Assembly (TT2009)ééééééééééééééééééééééééééé... 20 

  Top Track Molded Wheel Assembly (TT2010)................................................................................................ 21 

  Top Track Wheel Assembly (TT1003)............................................................................................................... 22 

  Under Track  Slider Assembly (UTO1016, UTO1016-3, UT1015, UTO1018)............................................... 23-26 

  2009 Vanishing Edge Slider Assembly (VE2009-L or VE2009-R)éééééééééééééééé.. 27 

  Casted Lid Bracket 12ò - 15ò (CB2400)ééééééééééééééééééééééééééé 28 

  Adjustable ñCò Bracket for Vinyl Bench (#CB2200)ééééééééééééééééééééé... 29 

  IDEC Key Switch Assembly (#IN1104)éééééééééééééééééééééééééé..... 30 

  (2009) Vacuum Formed Housing (VFH0014 - VFH2026)éééééé...ééééééééééééé 31-33 

  Under Track w/ Pulley and Guide - Exploded Diagraméééééééééééééééééééé. 34 

  Snap Down Top Track w/ Pulley and Guide - Exploded Diagramééééééééééééééé... 35 

  Sliderséééééééééééééééééééééééééééééééééééééééé... 36-39 

  Guides, Installation Kits & Pulleysé..ééééééééééééééééééééééééééé.. 40 

  Motors and Motor Controllersééééééééééé.ééééééééééééééééééé.. 41-42 

  Coping Forms and Kitséééééééééé...ééééééééééééééééééééééé 43 

  Tracks Tubes & Leading Edgesééééééééééééééééééééééééééééé..... 44 

  Retainersééééééééééééééééééééééééééééééééééééééé... 45 

  Lid Brackets & System Controllersé...ééééééééééééééééééééééééééé 46 

  Track Retainer Kits............................................................................................................................................. 47-50 



 

 4 

Infinity 4000Ê - Motor End Assembly 
(2014) (IM2010-L-GLD) 



 

 5 

PART ID# PART DESCRIPTION UNIT ITEM COST MOTOR 

 RECESSED MECHANISMS    

IM2010-L-GLD Infinity 4000Ê Recessed Mechanism Left Side EA. 3233.04 110 V 

 Example of what is in a IM 2010-L-GLD    

IN1000 110v. Baldor Drive Motor EA. 1605.44 110 V 

IN2010-L-GLD Infinity 4000Ê Drive Mechanism Assembly, no motor EA. 1909.70  

IN1131 Motor Collar Mounting Assembly EA. 49.73  

IM2010-R-GLD Infinity 4000Ê Recessed Mechanism Right Side EA. 3233.04 110 V 

IM2010-L240-GLD Infinity 4000Ê Recessed Mechanism Left Side EA. 3233.04 240V 

IM2010-R240-GLD Infinity 4000Ê Recessed Mechanism Right Side EA. 3233.04 240 V 

 DECK MOUNT MECHANISMS    

IM2000-L-GLD Infinity 4000Ê Deck Mount Mechanism Left Side EA. 3233.04 110 V 

IM2000-R-GLD Infinity 4000Ê Deck Mount Mechanism Right Side EA. 3233.04 110 V 

IM2000-L240-GLD Infinity 4000Ê Deck Mount Mechanism Left Side EA. 3233.04 240 V 

IM2000-R240-GLD Infinity 4000Ê Deck Mount Mechanism Right Side EA. 3233.04 240 V 

 HYDRAULIC RECESSED MECHANISMS    

IM2010-LH-GLD Infinity 4000Ê Recessed Mechanism Left Side EA. 5169.36 110 V 

IM2010-RH-GLD Infinity 4000Ê Recessed Mechanism RT Side, EA. 5169.36 110 V 

IM2010-LH2-GLD Infinity 4000Ê Recessed Mechanism Left Side, EA. 5169.36 240 V 

IM2010-RH2-GLD Infinity 4000Ê Recessed Mechanism RT Side, EA. 5169.36 240 V 

 HYDRAULIC DECK MOUNT MECHANISMS    

IM2000-LH-GLD Infinity 4000Ê Deck Mount Mechanism Left Side EA. 5169.36 110 V 

IM2000-RH-GLD Infinity 4000Ê Deck Mount Mechanism Right Side EA. 5169.36 110 V 

IM2000-LH2-GLD Infinity 4000Ê Deck Mount Mechanism Left Side EA. 5169.36 240 V 

IM2000-RH2-GLD Infinity 4000Ê Deck Mount Mechanism Right Side EA. 5169.36 240 V 

 DC MECHANISMS    

IM2010-LDC-GLD Infinity 4000Ê Recessed Mechanism Left Side EA. 3898.62 24 V DC 

IM2010-RDC-GLD Infinity 4000Ê Recessed Mechanism Right Side EA. 3898.62 24 V DC 

IM2000-LDC-GLD Infinity 4000Ê Deck Mount Mechanism Left Side EA. 3898.62 24 V DC 

IM2000-RDC-GLD Infinity 4000Ê Deck Mount Mechanism Right Side EA. 3898.62 24 V DC 

Infinity 4000Ê - Motor End Assemblies 



 

 6 

Infinity 4000Ê - Mechanism Assembly 
(2014) (#IN2010-L-GLD) 



 

 7 

PART ID# PART DESCRIPTION UNIT ITEM COST 

 INFINITY 4000Ê RECESSED MECHANISM   

IN2010-R-GLD Infinity 4000Ê Recessed Right Mechanism, no motor EA. 1947.89 

IN2010-L-GLD Infinity 4000Ê Recessed Left Mechanism, no motor EA. 1947.89 

 INFINITY 4000Ê DECK MOUNT MECHANISM   

IN2000-L-GLD Infinity 4000Ê Deck Mount Left Mechanism, no motor EA. 1993.44 

IN2000-R-GLD Infinity 4000Ê Deck Mount Right  Mechanism, no motor EA. 1993.44 

DR22009 Rope Reel Assembly EA. 159.15 

DR2000 Universal Double Dog Drive Assembly EA. 243.09 

DS2200 Stainless Steel Motor End Casting Assembly EA. 252.97 

DS3300 Stainless Steel Opposite End Casting Assembly EA. 233.38 

DR1001 Torsion Block Assembly EA. 67.21 

22059 Spacer, 1/2 id x 3/4 od x 5/8" abs EA. 1.23 

22061 Spacer, 1/2 id x 3/4 od x 1" abs EA. 1.60 

22066 Spacer, 1/2 id  x 3/4 od x 3 3/8" abs EA. 6.67 

33239 1/2-13 x 6ò Hex Head Bolt EA. 3.87 

22776-GLD Opposite End Mounting Bracket EA. 23.11 

22773-GLD Bracket, Left Mounting 2004 Infinity EA. 23.21 

22772-GLD Bracket, Main 2004 Infinity EA. 77.10 

22774-GLD Bracket, Right Mounting 2004 Infinity EA. 23.21 

22780-GLD Motor Plate, Infinity EA. 46.11 

22781-GLD Side Plate, Infinity  EA. 24.92 

22760 Rope Guard, 3/8 natural UHMW (34/4.8") EA. 1.35 

MA62001 Pulley Assembly Long EA. 21.92 

MA62002 Pulley Assembly Short EA. 21.92 

33209 Hex Head Screw, 1/4-20 x 3/4 ss EA. 0.15 

33211 Nylock Nut, 1/4-20 EA. 0.21 

33213 Washer, 1/4 x 5/8 ss fw sml EA. 0.07 

33221 Hex Bolt, 5/16-18 x 3/4" ss EA. 0.58 

33224 Nut, 5/16-18 ss fhn EA. 0.21 

33226 5/16" Lockwasher EA. 0.17 

33240 Nylock Nut, 1/2-13 ss EA. 0.62 

33278 Phillips Pan Head Sheet Metal Screw, #6 x 1/2 EA. 0.07 

33402 1/2-13 x 12ò Hex Head Bolt EA. 17.00 

    

Infinity 4000Ê - Mechanism Assembly 
No Motor 



 

 8 

Infinity 4000Ê XL - Motor End Assembly 
(#IM3010-L or R) 



 

 9 

PART ID# PART DESCRIPTION MOTOR UNIT QTY ITEM COST 

 INFINITY 4000Ê XL RECESSED      

IM3010-L Infinity 4000Ê XL Recessed Left Mechanism Hydraulic EA. 1 6118.52 

IN3010-L Infinity 4000Ê XL Mechanism, no motor  EA. 1 2244.00 

HYD2700 Infinity 4000Ê XL Hydraulic Torque Motor Kit  EA. 1 1084.93 

IN1022 2013 Lesson Hydraulic Power Pack &  

Electrical Assembly 

 EA. 1 1313.96 

IM3010-R Infinity 4000Ê XL Recessed Right Mechanism, Hydraulic EA. 1 6118.52 

 INFINITY 4000Ê XL DECK MOUNT     

IM3000-L Infinity 4000Ê XL Deck Mount Left Mechanism, Hydraulic EA. 1 6118.52 

IM3000-R Infinity 4000Ê XL Deck Mount Right Mechanism, Hydraulic EA. 1 6118.52 

Infinity 4000Ê XL Mechanisms Come Equipped to handle larger 

pools and pools with increased torque needs. Including a larger 

more powerful Hydraulic Torque Motor, New Drive Collar Cou-

pler, Keyed Re-Enforced Rope Reel Plate, Larger Diameter Rope 

Reel for increased rope needs (Track Length) and Strengthened 

Pulley Blocks. On Recessed Mechanisms it comes with a Re-

Enforcement Mounting Plate. All XL systems use the revolution-

ary Universal Double Dog Drive System and Stainless Steel End 

Castings 

Infinity 4000Ê XL - Motor End Assembly 



 

 10 

Mini-InfinityÊ Mechanism 

PART ID# PART DESCRIPTION MOTOR UNIT QTY ITEM COST 

MI2012-L110 Mini InfinityÊ Mechanism Left Side, 110 V KIT 1 5867.04 

IN1000 Baldor Drive Motor 110 V EA. 1 1637.55 

MI2012-L Mini-InfinityÊ Drive Mechanism Left side No-Motor EA. 1 2686.26 

IN1131 Motor Collar Mounting Kit  EA. 1 50.72 

MI2012-R110 Mini InfinityÊ Mechanism Right Side 110 V Kit 1 5867.04 

MI2012-L240 Mini InfinityÊ Mechanism Left Side 240 V Kit 1 5867.04 

MI2012-R240 Mini InfinityÊ Mechanism Right Side 240 V Kit 1 5867.04 



 

 11 

Mini-InfinityÊ Replacement Chain Tensioner 
(#MI1600) 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

MI1600 Mini InfinityÊ Chain Tensioner Replacement Kit KIT 1 49.08 

26035 2013 Mini InfinityÊ Chain Tensioner L Bracket EA. 1  

26034 2013 Mini InfinityÊ Chain Tensioner Block EA. 1  

33275 Bolt, 1/4-20 x 4ò Hex Head EA. 2  

99204 Spring EA. 2  

33211 Nut, 1/4-20 Nylock EA. 2  

33222 Bolt, 5/16-18 x 1ò Hex Head Bolt EA. 2  

33226 Washer, 5/6ò Lock Washer EA. 2  

33224 Nut, 5/16ò EA. 2  



 

 12 

PowerTrakÊ Drive Assembly  

(#PT2200) 



 

 13 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

 POWERTRAKÊ DRIVE MECHANISM    

PT1000 PowerTrakÊ Drive Mechanism. Includes Drill, 

Track, Tubes and Installation Kits 

(Cover must be ordered separate) 

Kit 1 3492.48 

PT1010 PowerTrakÊ Drive Mechanism. Included Drill 

and Installation Kits (track & tubes not 

included & cover must be ordered separate) 

Kit 1 3366.00 

PT2200 PowerTrakÊ Drive Assembly, no drill KIT 1 1898.12 

22613 PowerTrakÊ Pedestal EA. 3 50.64 

22622 PowerTrakÊ Gear Box Mounting Bracket EA.  2  

22629 PowerTrakÊ Hub for 4ò Tube EA. 2 48.84 

22739 Top Space Support EA. 1  

23301 PowerTrakÊ 1/2ò Drive Extension EA. 4  

22720 Bearing, 5/8ò EA. 4  

33209 Bolt, 1/4-20 Hex Head EA. 4  

33213 Washer, 1/4ò x 5/8ò Flat EA. 4  

33214 Washer, 1/4ò Lock EA. 4  

PT2250 PowerTrakÊ Pulley Assembly EA. 1 276.54 

11301 PowerTrakÊ Baldor Right Angle Reducer EA. 2 463.03 

33232 Screw, #10-32 x 1/2ò Flat Head Socket Cap EA. 8  

BL1000 Bonding Lug Kit EA. 2 22.95 

10507 Bonding Lug, 14-6 Copper EA. 4  

33288 Bolt, 1/4-20 x 5/8ò Hex Head Bolt EA. 2  

33211 Nut, 1/4-20 Nylock EA. 2  

22616 Power Track Double Rope Reel EA. 1 115.76 

PT2007 PowerTrakÊ Socket and Drill Adapter EA. 1 27.45 

PT2006 PowerTrakÊ Unit Mounting Kit EA. 1 34.17 

33296 Retaining Ring 5/8ò EA. 4  



 

 14 

ManualTrakÊ Drive Mechanism 

(MT1000 for full system) 



 

 15 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

MT1000 ManualTrakÊ Full System includes tracks 

tubes and installation kits 

(Cover must be ordered separate) 

KIT 1 2073.66 

22601 Rocky Roller Mechanism EA. 1 876.13 

22603 Rocky Roller Replacement Handle EA 1 65.27 

 a!·La¦a a!b¦![¢w!Yϰ {L½9{  

 ¢ǊŀŎƪ {ǇŀŎŜ          

   мн мо мп мр мс мт му мф нл   

¢ǊŀŎƪ 
[ŜƴƎǘƘ 

оу  ̧  ̧  ̧  ̧  ̧  ̧         

ос  ̧  ̧  ̧  ̧  ̧  ̧  ̧       

оп  ̧  ̧  ̧  ̧  ̧  ̧  ̧       

он  ̧  ̧  ̧  ̧  ̧  ̧  ̧       

 ¸ Ґ ¸Ŝǎ ǘƘƛǎ ǎƛȊŜ Ŏŀƴ ōŜ ŘƻƴŜ       

 .[!bY Ґ ¢ƻƻ ōƛƎΣ Ŏŀƴƴƻǘ ōŜ ŘƻƴŜ      

 b9±9w Ǝƻ ƻǾŜǊ оуϥ ƭŜƴƎǘƘ ŀƴŘ ƴŜǾŜǊ Ǝƻ ƻǾŜǊ муϥ ǘΦǎΦ   

 {ƳŀƭƭŜǊ ǎƛȊŜǎ ǘƘŀƴ ǎƘƻǿƴ Ŏŀƴ ōŜ ŘƻƴŜΦ     

 aŀȄƛƳǳƳ ǎƛȊŜǎ ŀǊŜ ŀƭǿŀȅǎ ŦƻǊ ǘƘŜ ǇŜǊŦŜŎǘ Ǉƻƻƭ ǿƛǘƘ ƳƛƴƛƳŀƭ ŘŜŎƪ ŘǊŀƎ ŜǘŎΦ 



 

 16 

PART ID# PART DESCRIPTION MOTOR UNIT QTY ITEM COST 

 MOTOR ASSEMBLIES     

IN1000 Baldor Motor Assembly 110 V KIT 1 1637.55 

33206 Bolt, #10-32 x 3/4ò Socket Cap  EA. 6  

10728 AC Control Board  EA. 1 467.33 

11003 Baldor Start Capacitor  EA. 1  

11602 Aluminum Motor Canister  EA. 1  

10100 Baldor Motor  EA. 1 910.79 

11429 2012 Power Wire Assembly, Quick Disconnect  EA. 1  

11430 2012 Key Switch Assembly, Quick Disconnect  EA. 1  

11431 2012 Sensor Wire Assembly, Quick Disconnect  EA. 1  

IN1000-240 240v. Baldor Motor Assembly 240 V KIT 1 1637.55 

IN1000-DC 24v. DC Baldor Drive Motor Assembly 24 V DC KIT 1 2412.58 

Baldor Motor w/ Aluminum Canister and 

Quick Disconnect Cables 
(#IN1000, IN1000-240, IN1000-DC) 



 

 17 

Replacement Stainless Steel End Casting 
(#DS5000-O, DS5000M-L, DS5000M-R) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

DS5000 Replacement SS End Casting, Opposite End KIT 168.62 1 

29010 End Casting Detachable Hub EA.  1 

29012 Universal Detachable Hub EA.  1 

29014 Plastic Tube Hub EA.  1 

33213 Flat Washer Stainless Steel EA.  4 

33236 Bolt, 3/8-16 x 2ò Hex Head EA.  1 

29003 Opposite End 1/2ò Ratchet Plate EA. 6.35 1 

33212 Bolt #10-32 x 3/8ò Socket Cap EA.  4 

33376 #10-32 x 1/2ò Pan Head Screw EA.  4 

     



 

 18 

Universal Double Dog Assembly 
(#DR2000) 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

DR2000 Universal Double Dog, 7/8ò Shaft  KIT 1 243.14 

22208 Universal Single Dog EA. 2 23.23 

22207 Universal Double Dog  EA. 1 30.60 

22753 7/8ò Stainless Steel Drive Shaft EA. 1  

33206 Bolt, #10-32 x 3/4ò Socket Cap EA. 8  

33379 Locking Ring Pin EA. 1 30.60 

22103 Double Dog Brass Bushing EA. 1 17.40 

22104 Single Dog Brass Bushing EA. 2 1.60 

33206 



 

 19 

Vinyl Bench 
(#DB1004-1009) 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

DB1004-DB1009 Bench size varies and each is custom made EA. 1 1582.24 to 

2577.20 

22825-T/W End Panel, 26 3/8ò x 13 1/2ò EA. 2  

CB2200 2 Panel "C" Bracket, Vinyl Bench EA. Varies 147.30 

22819 PVC Bench  Rail, White EA. 1 96.45 

     

DB1002 PowerTrakÊ Bench End Enclosure EA. 1 229.19 

DB1001 Infinity 4000Ê Motor and Opposite End 

Enclosure White 

EA. 1 329.91 

DB1001T Infinity 4000Ê Motor and Opposite End 

Enclosure TAN 

EA. 1 329.91 

NOTE: Prices are for Benches up to 28ô 6ò Track Space (TS)...MUST Call for Quote on Larger Sizes. 

NOTE: Benches are set to Net Pricing 

NOTE: Parts Quantity may vary based on bench size. 



 

 20 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

TT2009 Top Track Slider Assembly KIT 1 77.16 

33225 Nut, /16-18 Nylock EA. 2  

SL22661 Leading Edge Slip Dowel EA. 2 10.98 

22453 Top Track Slider Hinge EA. 2  

22452-L or R Molded Top Track Slider EA. 2 32.07 

33223 Bolt, 5/16-18 x 2ò Hex Head EA. 2  

33213 Washer, 1/4ò x 5/8ò EA. 4  

30010 Screw, #8 x 5/8ò Phillips Pan Head EA. 4  

33355 Screw, 1/4-20 x 3/4ò Phillips Pan Head EA. 4  

Top Track Slider Assembly 

(#TT2009) 



 

 21 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

TT2010 Molded Top Track Wheel Assembly KIT 147.99 1 

22449 Molded Top Track Wheel Housing (Right & Left) EA.  2 

22450 Molded Top Track Wheel Slip Dowel EA.  2 

22452 Molded Top Track Wheel Slider (Left & Right) EA. 32.07 2 

22451 Molded Top Track Wheel Hinge EA.  2 

TT21903 Wheel, Colson 2ò EA. 15.20 4 

33270 Screw, #6ð18 x 1 1/2ò Phillips Pan Head Screw EA.  4 

33225 Nut, 5/16 - 18 Nylock Nut ss EA.  6 

33213 Washer, 1/4 x 5/8 Flat Washer Small EA.  4 

33227 Washer, 5/16 x 3/4ò Flat Washer Small EA.  8 

33200 Bolt, 5/16 - 18 x 2ò Hex Button Head Bolt EA.  4 

33221 Bolt, 5/16 - 18 x 3/4ò Hex Head Bolt EA.  2 

33355 Screw, 1/4 - 20 x 3/4ò Phillips Pan Head Screw EA.  4 

Molded Top Track Wheel Assembly  
(#TT2010) 



 

 22 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

TT1003 Top Track Wheel Assembly KIT 1 123.33 

21900 Spacer, Colson 3ò Wheel EA. 2  

TT21901 Wheel, Colson 3" Performa EA. 4 7.65 

TT1005 Leading Edge Dowel EA. 2 19.92 

22421 Arm, TopTrack Wheel EA. 4  

33223 Screw, 5/16-18 x 2 Hex Cap EA. 4  

33225 Nylock Nut, 5/16-18 EA. 4  

33227 Flat Washer, 5/16 x 3/4 EA. 8  

Top Track Wheel Assembly  
(#TT1003) 



 

 23 

Under Track Outside Slider Assembly 
(#UTO1016) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

UTO1016 Slider Assembly, Under Track for Outside Slider KIT 118.04 1 

SL22661 Leading Edge Slip Dowel EA. 10.98 2 

SL22721 2002 Flat Slider Plate (LEFT/RIGHT) EA. 47.01 2 

SL22727 Slider, Under Track Outside Slider Style EA. 63.12 2 

33213 Washer, 1/4 x  5/8 EA.  4 

33223 Screw, 5/16-18 x 2 Hex Cap EA.  2 

33225 Nylock Nut, 5/16-18 EA.  2 

33356 Screw, 1/4-20 x 5/8 Phillips Pan Head EA.  4 

33313 Machine Screw, 1/4-20 x 3/8 Phillips Pan Head EA.  4 



 

 24 

3ò Extended Under Track Outside Slider 
(UTO1016-3) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

UTO1016-3 3 in. Extended Under Track Outside Slider KIT 122.51 1 

SL22661 Leading Edge Slip Dowel EA. 10.98 2 

22719 3 in.  Extended Slider Plate (LEFT/RIGHT) EA. 21.75 2 

SL22727 Slider, Under Track Outside Slider Style EA. 63.12 2 

33213 Washer, 1/4 x  5/8 EA.  4 

33223 Screw, 5/16-18 x 2 Hex Cap EA.  2 

33225 Nylock Nut, 5/16-18 EA.  2 

33356 Screw, 1/4-20 x 5/8 Phillips Pan Head EA.  4 

33313 Machine Screw, 1/4-20 x 3/8 Phillips Pan Head EA.  4 



 

 25 

Standard Under Track Slider Assembly 
(UT1015) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

UT1015 Slider Assembly, Under Track for 

Previous Style Under Track 

KIT 115.73 1 

SL22661 Leading Edge Slip Dowel EA. 10.76 2 

SL22721 2002 Flat Slider Plate (LEFT/RIGHT) EA. 46.09 2 

SL22645 Rectangle Short Slider EA. 72.47 2 

33213 Washer, 1/4 x  5/8 EA.  4 

33223 Screw, 5/16-18 x 2 Hex Cap EA.  2 

33225 Nylock Nut, 5/16-18 EA.  2 

33356 Screw, 1/4-20 x 1/2ò Phillips Pan Head EA.  4 

33313 Machine Screw, 1/4-20 x 3/8 Phillips Pan Head EA.  4 



 

 26 

(2008) Under Track 4ò Leading Edge 

Outside Slider Assembly (#UTO1018) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

UTO1018 (2008) LE Outside Slider PAIR 373.46 1 

22107 (2008) 4ò LE Slip Dowel EA.  2 

22108 (2008) 4ò LE Slider L Bracket EA.  2 

22109-L or R (2008) 4ò LE Flat Snap In Slider Plate (Left or Right) EA.  2 

22110 (2008) 4ò LE Dowel Threaded Block EA.  2 

22111 (2008) 4ò LE Snap In Slider EA.  2 

33213 Washer, ss fw sml 1/4ò x 5/8ò EA.  6 

33221 Hex Bolt, 5/16-18 x 3/4ò EA.  2 

33225 Nylock Nut, 5/16-18 EA.  2 

33226 Lockwasher, 5/16ò EA.  4 

33227 Flat Washer, 5/16 x 3/4 EA.  4 

33292 Screw, 1/4-20 x 3/8 Phillips Pan  Head EA.  4 

33313 Machine Screw, 1/4-20 x 5/8 Phillips Flat Head EA.  6 



 

 27 

2009 Vanishing Edge Slider 

Assembly (#VE2009-L or VE2009-R) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

VE2009-L or R 2009 Vanishing Edge Slider Assembly 

(Right or Left) 

EA. 58.53 1 

33209 Bolt 1/4-20 x 3/4ò Hex Head Bolt ss EA.  2 

33211 Nut, 1/4-20 Nylock ss EA.  2 

22661 2012 Leading Edge Dowel EA.  1 

22453 (2008) 4ò LE Dowel Threaded Block EA.  1 

22452-L or R (2008) 4ò LE Snap In Slider (Left or Right) EA.  1 

33223 Washer, ss fw sml 1/4ò x 5/8ò EA.  1 

33225 Nylock Nut, 5/16-18 EA.  1 

33213 Flat Washer, 1/4 x 5/8 EA.  2 

22635E Plate, Vanishing Edge Angle Extended Plate     EA.  1 

33356 Screw, 1/4-20 x 1/2 Phillips Pan  Head EA.  2 

30010 Screw #8 x 5/8ò Type B Phillips Pan Head EA.  2 

22452-L or 22452-R 



 

 28 

Stainless Steel Casted Lid Bracket 12ò - 15ò  
(#CB2400) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

CB2400 Stainless Steel Casted Lid Bracket 12ò - 15ò EA. (Net) 63.99 1 

72001 Casted Base EA.  1 

72002 Casted Main Bracket EA.  1 

72003 Casted Slide EA.  1 

33224 Nut, 5/16 - 18 Nut ss EA.  1 

33369 5/16 - 18 x 1 1/4ò Socket Cap Screw, 1/4ò Drive EA.  1 



 

 29 

Adjustable ñCò Bracket for Vinyl Bench 
(#CB2200) 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

CB2200 Adjustable ñCò Bracket KIT 147.29 1 

22657 Female Pivot, Adjustable Lid Bracket EA.  2 

22658 Male Pivot, Adjustable Lid Bracket EA.  2 

22703 Bench ñCò Bracket (Top), 22.75ò EA.  1 

22704 2 Panel High Bench ñCò Bracket (Back) EA.  1 

22742 Adjustment Bolt (Bench ñCò Bracket) EA.  2 

22782 Bench ñCò Bracket (Bottom), 10ò EA.  1 

33208 Screw, 1/4-20 x 3 1/4 Hex Cap EA.  2 

33211 Nylock Nut, 1/4-20 EA.  2 

64255 Spring Pin, 1/4 x 3/4 EA.  4 



 

 30 

PART ID# PART DESCRIPTION UNIT ITEM COST QTY 

IN1104 IDEC Key Switch Assembly w/o Box KIT 93.50 1 

11101 Plate, Open/Close EA.  1 

11702 IDEC Key PAIR  1 

11704 IDEC Key Switch Operator EA.  1 

11712 IDEC Contact Block Assembly EA.  1 

76502 Plate, Cover (aluminum) EA.  1 

IDEC Key Switch Assembly                    

(#IN1104) 



 

 31 

 (2009) Vacuum Formed Housing 
(#VFH0014 - VFH8026) 

PART ID# PART DESCRIPTION UNIT ITEM COST 

24001 (2009) Housing Shell EA.  

24002 Short Housing Cap, Opposite End EA.  

24003 Short Housing Cap, Motor End EA.  

24005 Aluminum End Cap EA.  

24006 Short Housing Cap End Plate EA.  

24007 (2009) Housing Flush Lid Trim EA.  

22106-R Corner Aluminum Coping Clip (RIGHT) EA.  

22106-L Corner Aluminum Coping Clip (LEFT) EA.  

22722 Support Brace EA.  

55073 (2009) Housing Bond Beam Plate EA.  

55074 (2009) Housing Anchor Plate EA.  

55072 (2009) Housing Pre-Cap (24ô Length) EA.  

55076 (2009) Housing Flush Lid Fascia EA.  

55077 (2009) Housing Flush Lid EA.  

55077-32 (2009) Flush Lid, 32ò Motor End Lid EA.  

55078 (2009) Housing Short Housing Cap EA.  

Housings are set to 

Net Pricing 

 

Prices range from 

915.96 for a 14ô 

Track Space 

 

up to 

 

2775.42 for a 26ô 

Track Space 

 

Call for exact 

Quote or for 

Larger Sizes 



 

 32 

Diagram -  
Retainer/Track Layout 

(Vinyl Liner Pool) 

POOL SIZE PACKAGE DESCRIPTION UNIT COST 

14 X 28 Without Aluminum Coping KIT 8803.30 

14 X 28 With Aluminum Coping KIT 9454.06 

16 X 32 Without Aluminum Coping KIT 9449.68 

16 X 32 With Aluminum Coping KIT 10168.79 

18 X 36 Without Aluminum Coping KIT 9923.00 

18 X 36 With Aluminum Coping KIT 10750.23 

20 X 40 Without Aluminum Coping KIT 10250.88 

20 X 40 With Aluminum Coping KIT 11146.44 

24 Inch  24ô Inch radius corners with or without corner steps  260 

6 Inch 6ô Inch radius corners with or without corner steps  130 



 

 33 

Vinyl Liner ñTotal Packageò 
 PART DESCRIPTION UNIT ITEM COST 

The TOTAL 

PACKAGE KIT 

Vinyl Liner Total Package from  14ô x 28ô to 20ô x 40ô size 

pools (Includes Infinity 4000Ê system, polymer housing 

with flush lid, cover pump, tracks, tubes, retainers, cover and 

all installation kits. Radius corner options). THESE ARE 

SET PRICES AND SIZES...NO EXCEPTIONS! If you need 

different sizes, call for quote. 

Package 8803 -  11146 



 

 34 

Under Track w/Pulley and 

Guide - Exploded Diagram 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

UTO1800 Under Track Stainless Steel Pulley Cartridge EA. 1 156.83 

UT1010 Under Track  Speed Guide Kit EA. 1 53.80 

55031 Under Track, Outside Slider Track EA. Varies  

55031 

 

 

 



 

 35 

Snap-Down Top Track w/Pulley and 

Guide - Exploded Diagram 

PART ID# PART DESCRIPTION UNIT QTY ITEM COST 

11006 Dual Output Hall Effect Sensor EA. 1  

22003 Splice, Top Track  EA. Varies  

TT1020 Top Track Stainless Steel Pulley Cartridge EA. 1 73.05 

22098 Snap lock, Top Track EA. Varies  

33251 Screw, 12 x 1.75 EA. Varies  

     

TT1010 Stainless Steel Top Track Speed Guide Kit EA. 1 53.51 

33600 Red Holob Anchor #10 EA. Varies  

54817 Universal Top Track, 22ô undrilled EA. Varies  

22202 Double Row Bearing Pulley EA. 1 19.67 

TT1010 

 

TT1020 

 

 

 

 



 

 36 

INDIVIDUAL PARTS 

SLIDERS 

PART ID# PART DESCRIPTION UNIT ITEM COST 

SL22039 Slider, 2 Extension Universal PAIR 85.46 

SL22049 Slider, Universal PAIR 71.17 

SL22070 
Slider, 5ò Slip-In (used on 4ò Leading Edge Slider 

Plate) 
PAIR 126.98 

SL22071 Slider, Outside Slip-In (used on 4ò Leading Edge) PAIR 123.89 

SL22438 Slider, Universal 1.5 ext. PAIR 87.73 

SL22645 Slider, Rectangle Short Slider PAIR 73.92 

    

SL22727 Slider, Undertrack Outside Slider Style PAIR 63.12 

SL22452 Molded Top Track Slider (Left and Right) PAIR 53.60 

SL22768 Slider, Cover Pools Under Track EA. (NET) 56.56 

SL22770 Slider, Cover Pools Top Track EA. 44.67 

SL22744 Coverstar Under Track Rope Repair Slider EA. (NET) 70.30 

SL22745 Coverstar Under Track Slider EA. (NET) 65.70 

22746 Coverstar Top Track Slider EA. 20.40 



 

 37 

Pool Cover Specialists Slider Comparison Chart 
   

   

   

   

   

22645 

 

Rectangular Short Slider  

This is the new replacement 

for the snap-in slider. 

22049 

 

Universal Top Track Slider 

22438 

 

1 1/2ò Extended Top Track 

Slider 

 

22039 

 

2ò Extended Top Track 

Slider 

 

60007D.01 Slider Comparison Chart  

22111 

(2008) 4ò L.E. Snap-In Slid-

er 

Used with (2008) 4ò L.E. 

Outside Slider Assembly 

(#UTO1018) 



 

 38 

   

   

   

   

   

   

22050 (***Discontinued - 

Replace with Universal 

Slider) 

 

Under Track Slider, 2001 

and earlier. 

22090 (***Discontinued -  

Replace with #22438) 

 

1 1/2ò Extended Under Track 

Slider 

22646 

 

Triangular Slider, approx. 

2002. 

Used primarily outside of 

Utah. 

22727 

 

Standard Outside Slider 

22091 (***Discontinued -  

Replace with #22039) 

 

2òExtended Under Track Slid-

22071 

 

Slider, Outside Slip-in (pre-

2008) 

60007D.01 Slider Comparison Chart   


